
one brand fits all 1

HL 340-90
TECHNICAL DRAWING

REF. NO.: 36844-E

1 2 3 4 5
6

7

8

9

10

11

12

13

14

15

16

18

17

19

55

56

57
58

59
60
61
62
6364

65

67

68

66

69

70

71

70

73

74 75

72

27 28 29 30 31

32

33
34
35

36

20
21
22
23
24
25
26

54

53

37
38
39
40
41
42
43
44
45
46

47 48 49

50
51
52

76

77
79

78



2one brand fits all

NO. Designation Code SKU Qty

1 Tank 36844001 1

2 Wheel 36844002 2

3 M10 screw 2

4 φ 10 washer 2

5 φ 13 x 29 bolt 2

6 Scrw M8x25 2

7 Flat φ 8 x φ 17 x 1.5 2

8 Rubber foot 36843072 2

9 M8 screw 2

10 Drain valve 4336314 1

11 Guard 550 x 355 x 80 36844011 1

12 M8 x 10 screw 1

13 Complete handle 36844013 1

14 Quick coupler 36843079 2

15 φ 40 gauge 4345217 2

16 Regulator 36843078 1

17 Pressure switch 36826-R 1

18 Safety valve 363414 1

19 Power cable 1

20 Screw M5x15 12

21 Screw M6x10 1

22 Bottom plate gasket 1

23 Screw M8x20 6

24 Washer φ 8 6

25 Crack case 2

26 Oil gauge 1/2” 36844026 2

27 Screw M6x16 8

28 Washer φ 6 8

36844-E PART LIST REF. NO.: 36844-E



3one brand fits all

36844-E PART LIST REF. NO.: 36844-E

NO. Designation Code SKU Qty

29 Rear end cover 1

30 End cover gasket 2

31 Crankshaft 1

32 Connector rod 2

33 φ 15 circlip 4

34 φ 15 x 56 piston pin 2

35 φ 65 piston 2

36 Piston ring 2

37 Screw M8x45 6

38 Cylinder head 36844038 1

39 Cylinder head gasket 36844039 1

40 Copper gasket 36844040 1

41 Pin 2

42 Valve piece 36741008 4

43 Valve plate 36844043 2

44 Valve plate gasket 36844044 1

45 Cylinder 1

46 Cylinder gasket 36844046 1

47 Bearing 2

48 Oil seal 1

49 Front end cover 1

50 Flywheel 300 mm 36844050 1

51 Falt gasket 1

52 Screw M8x30 1

53 Alu baseplate 1

54 Oil discharge rod 1

55 Screw M8x30 2

56 Air filter 36844056 1



4one brand fits all

36844-E PART LIST REF. NO.: 36844-E

NO. Designation Code SKU Qty

57 Cylinder head cover 36844057 1

58 ST3.5x16 2

59 ZG1/2-SM3/4 x 16 elbow 36844059 1

60 Oil plug 36844060 1

61 φ 12-SM3/4 x 16 screw 2

62 Delivery pipe 36844062 1

63 φ 12 fin 1

64 Motor 36844064 1

65 Belt 36844065 1

66 M8x25 screw 8

67 ZG1/2-SM3/4 x 16-ZG1/8 single valve 36844067 1

68 Discharge pipe 36844068 1

69 M8 screw 16

70 φ 8 x φ 24 x 2.0 flat 7

71 M8x25 screw 5

72 M6x10 screw 2

73 Support bar 1

74 M10x1 screw 1

75 M8x45 screw 4

76 Pulley 36844076

77 Capacitor 300 µF 36844077

78 Capacitor 40 µF 36844078

79 Thermal element 36843040

Complete pump unit 368440U 1

Gasket kit 368440GK 1

Valve plate kit 368440VK 1

Complete set of wheels with feet and screws - 90 liter tank 368440WS 1


